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  Neonatal 

BENZYLPENICILLIN 
Read in conjunction with Disclaimer 

Formulary: Unrestricted  

Presentation Vial: 600 mg 

Classification Penicillin antibacterial  

Indication 

• Empirical treatment of suspected early onset sepsis in combination 
with an aminoglycoside. 

• Directed treatment of infections and meningitis caused by 
susceptible organisms including: 

• Group B streptococcus (GBS), 

• Non-beta lactamase producing congenital syphilis. 

Special 
Considerations 

• Contraindicated for patients with hypersensitivity to penicillin. 

• Use with caution in patients with hypersensitivity to cephalosporins. 

• Use with caution in patients with renal impairment, as electrolyte 
disturbance and CNS toxicity may occur with high doses and rapid 
infusions. See Dosage and Administration sections for further 
information.  

• Consider sodium load, especially in renal impairment − a dose of 
120 mg/kg/day provides 0.36 mmol/kg/day of sodium. 

Monitoring 
Monitor electrolytes specifically sodium and renal function with high 
doses and long-term treatment. 

Compatibility 

Fluids: Water for injection, sodium chloride 0.9%, glucose 5%. 

Refer to KEMH Neonatal Medication Guideline: Y-Site IV Compatibility 
in Neonates. 

Incompatibility 
IV aminoglycoside antibiotics, including gentamicin, are inactivated by 
IV cephalosporins, penicillins and teicoplanin. Ensure lines are 
adequately flushed between antibiotics. 

Side Effects 

Rash, diarrhoea. 

Serious/Rare: CNS toxicity including seizures and electrolyte 
disturbances associated with renal impairment and high doses/rapid 
infusions.  
Bone marrow suppression, granulocytopenia, hepatitis. 
Hypersensitivity (not reported in neonates).  

Storage & Stability 
Vial: Store at room temperature, below 25°C. Protect from light.  
 
CIVAS syringe: Refrigerate, do not freeze. 

Comments 
• Also known as penicillin G. 

• 60 mg = 100 000 units of penicillin. 

  

https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/SpecialtyFormulary/2
https://kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Neonatal-MPs/Y-Site-IV-Compatibility-in-Neonates.pdf
https://kemh.health.wa.gov.au/~/media/HSPs/NMHS/Hospitals/WNHS/Documents/Clinical-guidelines/Neonatal-MPs/Y-Site-IV-Compatibility-in-Neonates.pdf
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Presentation 

(for IV use) 
Vial: 600 mg 
Available from CIVAS (KEMH Only): 60 mg/mL 

 
 

 

Dosage 

Sepsis 

Corrected 
Gestational 
Age 

Postnatal 
Age 

Dose Frequency 

Less than 
45 weeks 

Less than 7 
days 

60 mg/kg/dose 
Every 12 
hours 

7 days and 
greater 

60 mg/kg/dose 
Every 8 
hours 

45 weeks 
and greater 

All 60 mg/kg/dose 
Every 6 
hours 

 

Meningitis 

Postnatal Age Dose Frequency 

All ages 90 mg/kg/dose Every 8 hours 
 

Congenital Syphilis 

Postnatal Age Dose Frequency 

7 days or less 30 mg/kg/dose Every 12 hours 

Greater than 7 
days 

30 mg/kg/dose Every 8 hours 

Usual duration of treatment is 10 days, contact microbiologist 
for patient specific recommendation. 

Dose adjustment – renal impairment: 

Dose reduction may be required in severe renal impairment 
to reduce the risk of CNS toxicity and electrolyte imbalance, 
consult pharmacy and microbiology. 

Preparation 

Use solution prepared in CIVAS where available. 

Vial: 600 mg 

Step 1 Reconstitution: 

Add 5 mL of water for injection to the 600 mg benzylpenicillin 
vial. 

Step 2 Dilution: 

Withdraw the entire contents of the above solution (≈ 5 mL) 
and make up to 10 mL with water for injection. 

Concentration now equal to 60 mg/mL 

Administration 

IV push – for doses of 60 mg/kg and less: 

• Inject slowly over 5 to 10 minutes. 

• Use caution in patients with severe renal impairment. 
Administer IV push over 10 minutes or if possible, 
administer as an IV infusion. 

 IV infusion – for doses greater than 60 mg/kg: 

• Infuse via syringe driver pump over 15 to 30 minutes. 
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Presentation Vial: 600 mg 

 

Dosage 

Sepsis 

Corrected 
Gestational 
Age 

Postnatal 
Age 

Dose Frequency 

Less than 
45 weeks 

7 days or 
less 

60 mg/kg/dose 
Every 12 
hours 

Greater 
than 7 days 

60 mg/kg/dose 
Every 8 
hours 

45 weeks 
and over 

All 60 mg/kg/dose 
Every 6 
hours 

 

Meningitis 

Postnatal Age Dose Frequency 

All ages 90 mg/kg/dose Every 8 hours 
 

Congenital Syphilis 

Postnatal Age Dose Frequency 

7 days or less 30 mg/kg/dose Every 12 hours 

Greater than 7 
days 

30 mg/kg/dose Every 8 hours 

Usual duration of treatment is 10 days, contact 
microbiologist for patient specific recommendation. 

Dose adjustment – renal impairment: 

Dose reduction may be required in severe renal impairment 
to reduce the risk of CNS toxicity and electrolyte imbalance, 
consult pharmacy and microbiology. 

Preparation 

 

Vial: 600 mg 

Add 1.6 mL of water for injection to 600 mg vial. 

Concentration = 600 mg/2 mL = 300 mg/mL 

Administration 
• Draw up the prescribed dose. 

• Inject as per the Medication Administration Guideline. 

 

  

https://cahs.health.wa.gov.au/~/media/HSPs/CAHS/Documents/Health-Professionals/Neonatology-guidelines/Medication-Administration.pdf?thn=0


Related Policies, Procedures, and Guidelines 

Clinical Practice Guidelines: 

CAHS Sepsis: Neonatal 

CAHS Syphilis: Investigation and management of the neonate born to a mother with syphilis 

Pharmaceutical and Medicines Management Guidelines: 

CAHS Neonatology – Medication Administration Guideline 

WNHS Cold Chain Management for Medications and Vaccines 

CAHS Medication Refrigerators and Freezers 
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